

KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY



CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695 013
PHONE No. : 2362229

No 6948

No: T5/922/2021-22/RNK-TVPM

Date: 15.07.2023.

Ref: Your request letter

Testing of: 3 nos of concrete cube supplied for testing
compressive strength

Cash Remittance: Amount ₹1416/- Invoice No. 3814 Date 15.07.2023

To Mrs Coscial Homes Private Limited
Coscial Paradise, Poojapura

TEST RESULTS

Identification of the Cube	Mix	Date of Casting	Maximum Load Taken (kN)	Compressive Strength (N/mm ²)
FFI	M ₂₅	16.06.2023	600	26.67
FFI	M ₂₅	16.06.2023	620	27.56
FFI	M ₂₅	16.06.2023	660	29.33

Test conducted by:

Signature:

Verified by: *Shank S, Overseer*

Signature: *Shank*

COUNTER SIGNED AND ISSUED

[Signature]
For DIRECTOR

